Established rheumatoid arthritis

Achieving remission

BEVERLY NG MB BS(Hons) MSc, FRACP PETER K.K. WONG PhD, GDClinEpi FRACP, CCPU

The aim of treating established rheumatoid arthritis is sustained disease remission and prevention of joint destruction. In addition to modifying lifestyle factors such as diet and exercise, remission is usually achievable with combination therapy using conventional synthetic disease-modifying antirheumatic drugs (DMARDs) and biologic DMARDs or newer, oral, targeted synthetic DMARDs.

KEY POINTS

- The aim of treating established rheumatoid arthritis (RA) is sustained clinical remission (absence of clinically inflamed joints and normal inflammatory markers) and prevention of joint destruction.
- Clinicians should be aware of how to manage disease and treatment-related complications.
- Lifestyle factors such as diet and exercise should be addressed to improve symptoms, maximise physical function, enhance treatment response and reduce cardiovascular risk.
- Disease remission is usually achievable with combination therapy using disease-modifying antirheumatic drugs (DMARDs) – conventional synthetic DMARDs and biologic DMARDs or newer, oral, targeted synthetic DMARDs.
- Clinicians should be aware of the increased risk of infection with DMARDs and implement measures such as early treatment of infection and timely vaccination.
- Patients with established RA also experience noninflammatory pain, including mechanical, neuropathic and fibromyalgia-related pain.
- Mental health issues such as depression are more common among patients with chronic disease and should be considered an important part of overall management.



heumatoid arthritis (RA) is a chronic systemic inflammatory condition that affects 1.9% of Australians, predominantly middle-aged females.¹ It is associated with pain, physical disability, fatigue and sleep disturbance. Prolonged active disease leads to progressive irreversible joint damage, functional deterioration and increased mortality from accelerated cardiovascular (CV) disease.²

Although the exact cause of RA is unknown, understanding the molecular pathogenesis has allowed development of targeted treatment using biologic disease-modifying antirheumatic drugs (bDMARDs) such as etanercept and adalimumab and targeted synthetic DMARDs (tsDMARDs) such as tofacitinib and baricitinib. This has revolutionised the management of RA and resulted in disease remission (no clinically inflamed joints and normal systemic inflammatory markers) being achievable in many patients using early intensive therapy. Although this has resulted in significantly less morbidity, the likelihood of disease remission is lower in patients with established disease compared with those with early disease.^{3,4} It is therefore crucial to start conventional synthetic DMARD (csDMARD) therapy as early as possible and escalate to b/tsDMARDs, if appropriate (Case vignette: Part 1).

Lifestyle changes

Diet

There is growing evidence that patients with inflammatory arthritis display gut dysbiosis with imbalance of microorganisms compared with healthy controls, suggestive of a link between immune

MedicineToday 2020; 21(5): 29-34

Dr Ng is a Visiting Rheumatologist, Westmead Hospital, Sydney. Associate Professor Wong is Senior Staff Specialist, Department of Rheumatology, Westmead Hospital, Sydney, NSW; and a Conjoint Associate Professor in the UNSW Rural Clinical School, Coffs Harbour, NSW.

VT, a 52-year-old woman with a three-year history of seropositive rheumatoid arthritis, has been managed with methotrexate 15 mg once weekly, and folic acid and hydroxychloroquine 200 mg daily. She reports worsening joint pain and fatigue over the past few months and has required regular prednisone for flares.

After starting her menopause at 46 years of age, VT gained 5 kg in weight and now has a body mass index of 32 kg/m^2 , which is in the obese range. Her most recent blood tests showed a mild anaemia with a haemoglobin level of 95 g/L (reference range, 110 to 160 g/L), high fasting LDL cholesterol level of 4 mmol/L (target, 3.0 mmol/L or less) and elevated inflammatory markers with a C-reactive protein level of 62 mg/L (normal, less than 5 mg/L) and an erythrocyte sedimentation rate of 50 mm/hr (normal, below 20 mm/hr). She was advised to lose weight with dietary changes and regular, low-impact exercise. In addition, the methotrexate dose was increased to 20 mg once weekly with the aim of achieving better control of joint inflammation.

responses, nutrition and gut microbiota.⁵ A diet high in fish oil along with csDMARD therapy was effective in settling joint inflammation.⁶ A handful of prospective studies have identified beneficial effects of the Mediterranean diet in reducing pain and increasing physical function in people living with RA.⁷ Although there is currently insufficient evidence to support widespread recommendation of the Mediterranean diet for prevention of RA, there is general consensus that a diet low in salt but high in vegetables and fish and less red meat is beneficial.⁸

Smoking

Smoking has been linked to an increased risk of seropositive RA.⁹ Patients with RA who are current smokers are less likely to respond to csDMARD or bDMARD therapy.¹⁰ Besides, smoking cessation is also important for CV risk modification. Therefore, all patients with RA should be actively advised on smoking cessation.

Exercise

RA is associated with accelerated muscle wasting and reduction in strength. Structured exercise incorporating aerobic and resistance training has CV benefit and improves fatigue in patients with RA (Figure 1).^{11,12} Resistance exercise also improves muscle mass and physical function in patients with RA.¹³ Fear of aggravating disease or causing joint damage is a barrier to exercise in patients with RA.¹⁴ Promoting physical activity using motivational interviewing techniques and addressing barriers to exercise has beneficial effects on weight, wellbeing, mobility and mood.¹⁵



Figure 1. Structured exercise incorporating aerobic and resistance training has cardiovascular benefit and improves fatigue in patients.

Secondary complications in established rheumatoid arthritis Cardiovascular risk

Prolonged active inflammatory arthritis is associated with higher CV risk, which could result in myocardial infarction, stroke and death.² Clinicians should regularly address CV risk factors by providing dietary advice, encouraging regular exercise and smoking cessation, optimising lipid profile, ensuring tight blood pressure control and minimising corticosteroids and NSAIDs.⁸ This is a particularly important role for GPs involved in the care of patients with RA.

Osteoporosis

Postmenopausal status, active RA, glucocorticoid use and physical inactivity increase the risk of osteoporotic fracture.¹⁶ Bone mineral density (BMD) assessment by

TABLE 1. COMMON CONVENTIONAL SYNTHETIC DISEASE-MODIFYING ANTIRHEUMATIC DRUGS

Drug	Dosing	Possible adverse effects	Monitoring
Methotrexate	10 to 25 mg once weekly oral or subcutaneous	Gastrointestinal intolerance, hepatic impairment, mouth ulcers, cytopenia, alopecia, somnolence, headaches, pneumonitis, nodulosis, infection, fatigue, allergic reaction, nonmelanoma skin cancers	FBC, EUC, LFT initially 2- to 4-weekly until dose stabilised, then 1- to 3-monthly
Leflunomide	10 to 20 mg orally once daily	Rash, diarrhoea, hepatic or renal impairment, cytopenias	As per methotrexate
Sulfasalazine	500 mg orally twice daily (up to 1.5 g twice daily)	Rash, gastrointestinal intolerance, liver dysfunction, haemolysis with G6PD deficiency, agranulocytosis	As per methotrexate
Hydroxychloroquine	200 to 400 mg daily (maximum 6.5 mg/kg/day)	Rash, nausea, photosensitivity, retinopathy, haemolysis with G6PD deficiency	Annual retinal review, ideally with ophthalmologist

© GEMAIBARRA/STOCK.ADOBE.COM MODEL USED FOR ILLUSTRATIVE PURPOSES ONLY

Despite the increased methotrexate dose and lifestyle changes, VT reports ongoing rheumatoid arthritis flares. Her inflammatory markers remain elevated with an erythrocyte sedimentation rate of 40 mm/hr (normal, below 20 mm/hr) and C-reactive protein level of 30 mg/L (normal, less than 5 mg/L). On examination, she has multiple inflamed joints.

dual-energy x-ray absorptiometry (DXA) is helpful for fracture risk stratification and monitoring treatment. In Australia, bisphosphonate therapy (e.g. risedronate 35 mg or alendronate 70 mg once weekly) is reimbursed under the PBS for primary prevention of osteoporosis (in patients 70 years of age or older with a BMD T-score of 2.5 or less), prevention of glucocorticoid-induced osteoporosis and secondary prevention of osteoporosis following low trauma fracture. Denosumab therapy is reimbursed under the PBS for primary prevention of osteoporosis (in patients 70 years of age or older with a BMD T-score of 2.5 or less) and secondary prevention of osteoporosis following low trauma fracture. Vitamin D replacement should be advised, aiming for a serum 25-hydroxyvitamin D level of more than 50 nmol/L, as well as adequate calcium intake, preferably by dietary means (Figure 2) (Case vignette: Part 2).

Conventional synthetic diseasemodifying antirheumatic drugs

Methotrexate remains the cornerstone of RA management, as it is usually well tolerated and effective at preventing radiographic progression (erosions and joint damage). It is usually used as the firstline csDMARD and even continued in combination with bDMARDs to prevent formation of neutralising antidrug antibodies to the bDMARD. Parenteral methotrexate can be used if the oral preparation is not tolerated or is ineffective. However, other csDMARDS are available (Table 1). Folic acid reduces methotrexate side effects, especially oral ulceration.



Figure 2. Vitamin D replacement as well as adequate calcium intake, preferably by dietary means, should be advised for patients at risk of osteoporosis.

Although there are many folic acid supplementation regimens in use, there is no strong evidence to favour one over the other. The important message is to take some, rather than none. Although patients and other health professionals may have concerns regarding methotrexate side effects, it is a safe and effective first-line csDMARD if prescribed and monitored appropriately.

Standard therapy is to add other csDMARDS to methotrexate, if monotherapy does not result in RA remission (absence of swollen and tender joints with normal inflammatory markers). Subject to patient comorbidities, disease remission is the goal for many patients.

Drug adherence

Adherence to csDMARDs and bDMARDs is variable in patients with RA.¹⁷ Factors associated with nonadherence include fear of side effects and pre-existing beliefs from information available in the general media.¹⁸ Patient education is important in addressing poor medication adherence through identifying concerns and fostering shared decision-making. This can be an important role of the treating GP.

Management of flares

Systemic corticosteroids (e.g. oral prednisone less than 15 mg daily, rather than 50 mg daily) or intra-articular steroid injections are often used to manage disease flares. However, given the range of csDMARDS and b/tsDMARDS available, long-term corticosteroid use is not recommended due to the significant risk of complications (Box). Escalation to bDMARD or tsDMARD therapy should occur when disease remission is not achieved with combination csDMARDs or intolerance to multiple csDMARDs. Although a GP can prescribe csDMARDs, bDMARDs and tsDMARDs require authority prescription by a rheumatologist. Due to the high cost of b/tsDMARDs, the PBS in Australia mandates the presence of active RA (activity in four large joints or 20 small joints despite more than three months of combination csDMARD therapy) before a b/tsDMARD is subsidised.

Pretreatment screening

Screening for chronic infections, such as hepatitis B (including the Hep B cAb test), hepatitis C, HIV and tuberculosis (Quantiferon Gold blood test and chest x-ray) is important to guide the need for

COMPLICATIONS OF LONG-TERM GLUCOCORTICOIDS

- Osteoporosis and fracture
- Avascular necrosis
- Diabetes mellitus
- Hypertension
- Weight gain
- Reactivation of infections (e.g. tuberculosis)
- Opportunistic infections
 (e.g. *Pneumocystis jirovecii* pneumonia)
- Skin thinning
- Adrenal insufficiency
- Mood and sleep disturbance
- Exacerbation of heart failure

VT continues to have active rheumatoid arthritis despite combination conventional synthetic disease-modifying antirheumatic drug (DMARD) therapy and needs regular prednisone. Activities of daily living are becoming more challenging; e.g. opening jars, taps and doors, and she is struggling to work in her office job. Biologic DMARD therapy is discussed and she is started on adalimumab 40 mg fortnightly via subcutaneous injection with ongoing methotrexate.

antimicrobial therapy before starting b/tsDMARDs (Case vignette: Part 3).

Choice of biologic or targeted synthetic disease-modifying antirheumatic drug therapy

The increasing number of b/tsDMARDS available makes it difficult to decide which agent to use (Table 2). Despite much research, it is impossible to know which patient will respond best to a particular b/tsDMARD. As most b/tsDMARDS have similar efficacy because they act on a common pathway, namely, the proinflammatory cascade, drug choice is usually determined by physician familiarity with the drug, national regulatory prescribing guidelines, side effect profile and route/frequency of administration. Recently, biosimilars (e.g. for etanercept and infliximab) have entered the market. These medications are similar but not identical to the originator bDMARD and have demonstrated bioequivalence to obtain regulatory approval. Due to their cheaper cost, it is hoped they will reduce the overall financial burden to the PBS and improve patient access to bDMARDs. However, there is limited data on the effect of interchanging these with the originator bDMARD.

As tumour necrosis factor (TNF) inhibitors were the first class of targeted therapy available, most rheumatologists use these as first-line bDMARDS. Within this drug class, the convenient four-weekly administration of golimumab may improve drug adherence and is often preferred by patients who dislike injections. The weekly dose frequency of etanercept is useful in those at high risk of infection as cessation allows prompt drug clearance. Etanercept is also associated with a lower risk of mycobacterial infection. The fortnightly administration of adalimumab and certolizumab provides a compromise between the dosing frequency of golimumab and etanercept. Certolizumab has the added advantage of not crossing the placenta and hence, can be considered in young females of childbearing age and during pregnancy. Generally, TNF inhibitors are co-administered with methotrexate for better efficacy and to lower the risk of neutralising antidrug antibodies. As there is probably an increased risk of nonmelanoma skin cancers (NMSC) with csDMARDs and TNF inhibitors, regular (six to 12-monthly) skin checks are important and usually performed by the GP.¹⁹

It is reasonable to use tocilizumab (an IL-6 receptor inhibitor) as a first-line bDMARD, particularly in the setting of methotrexate intolerance. Tocilizumab appears superior to adalimumab as

monotherapy. However, tocilizumab is best avoided in someone with previous diverticulitis due to the risk of intestinal perforation.²⁰ The lack of association with NMSC means tocilizumab is preferable to a TNF inhibitor in patients with a history of skin cancer. Abatacept (a T cell co-stimulation blocking agent) appears to have a lower risk of infection than a TNF inhibitor.²¹ It may be the bDMARD of choice in those at high risk of infection. The weekly administration also allows rapid drug clearance if infection occurs.

TABLE 2. BIOLOGIC AND TARGETED SYNTHETIC DISEASE-MODIFYING ANTIRHEUMATIC DRUGS FOR TREATING RHEUMATOID ARTHRITIS IN AUSTRALIA

Drug	Dose	Possible adverse effects	Monitoring
Tumour necro	sis factor inhibitors		
Adalimumab	40 mg subcutaneous injection every 2 weeks	 Common: Injection site or infusion reaction, infection (upper respiratory tract, viral, urinary) Other: reactivation of tuberculosis and hepatitis B, demyelination, drug-induced lupus, cytopenias, allergies, psoriasis, lymphoma 	 FBC, EUC, LFT, ESR, CRP monthly, then 3-monthly Age-appropriate cancer screening (mammogram, skin check, faecal occult blood test, Pap smear)
Certolizumab pegol	200 mg subcutaneous injection fortnightly, or 400 mg every 4 weeks		
Etanercept*	• 50 mg subcutaneous injection weekly		
Golimumab	 50mg subcutaneous injection every 4 weeks 		
Infliximab*	• 3mg/kg IV infusion every 8 weeks		
T cell co-stim	ulation inhibitor		
Abatacept	 0.5 to 1g IV at 0, 2 and 4 weeks, then monthly; or 125mg subcutaneous injection weekly 	• Infection	As above
IL-6 receptor			
Tocilizumab	 162 mg weekly subcutaneous injection; or 8 mg/kg IV infusion once every 4 weeks 	 Infection, intestinal perforation, dyslipidaemia, cytopenias, hepatic impairment 	 As above Note: CRP not reliable as driven predominantly by IL-6
B cell depletion	on		
Rituximab*	• 1g IV infusion on Day 0 and Day 14	 Infusion reaction, infection, <i>Pneumocystis</i> jirovecii pneumonia, progressive multifocal leukoencephalopathy 	As above
Targeted synt	hetic DMARDs (JAK inhibitors)		
Baricitinib	• 2 mg or 4 mg orally daily	Infection, upper respiratory tract infections, diarrhoea, dyslipidaemia, thromboembolic events	• As above
Tofacitinib	5mg orally twice daily	 Infection (particularly shingles), cytopenias, hepatic derangement, dyslipidaemia 	
Upadacitinib [†]	• 15 mg orally once daily	 Infection, particularly pneumonia and cellulitis, bacterial meningitis, tuberculosis, multidermatomal herpes zoster, oral/ oesophageal candidiasis, cryptococcosis and pneumocytosis 	

 \ast Biosimilar available in Australia; † Not PBS listed at time of writing.

VT's rheumatoid arthritis markedly improved after starting adalimumab. Her methotrexate dose was reduced to 10 mg once weekly and she has not needed any more corticosteroid. However, she reports low mood, anhedonia and disturbed sleep in the context of some life stressors.

In Australia, rituximab (a B cell depleting antibody) is only subsidised by the PBS for use following TNF inhibitor failure. The two infusions at weeks 0 and 2, given every six months, are convenient. However, the long duration of B cell depletion (six to 12 months) means vaccination should occur before the first infusion. Its established use in lymphoma treatment means most rheumatologists are comfortable using rituximab in patients with previous malignancy.

The recent availability of the Janus kinase inhibitors tofacitinib and baricitinib as the first oral small molecule inhibitors is a major advancement. These agents are particularly useful for patients who struggle with injections. The increased risk of shingles, especially in Asians, means administration of the live shingles vaccine should be considered before starting tofacitinib.²²

Complications of treatment with biologic or targeted synthetic disease-modifying antirheumatic drugs (b/tsDMARDs)

Reactivation of latent infection

Reactivation of latent tuberculosis infection (LTBI) is usually associated with TNF inhibitors. This is now uncommon due to widespread pre-treatment screening. Among the TNF inhibitors, etanercept has the lowest risk of LTBI reactivation. If detected (e.g. by a positive Quantiferon Gold test), isoniazid treatment should be given for at least one month before starting the b/tsDMARD and continued for up to nine months. Abatacept, tocilizumab, rituximab and tofacitinib all have lower rates of LTBI reactivation compared with the TNF inhibitors.²³

Treatment of infection

As b/tsDMARDS are immunosuppressive, infections should be treated early. Severe or persistent infections should prompt cessation of the csDMARD or b/tsDMARD until resolution of the infection. Advice from the treating rheumatologist may be required.

Prevention of infection with vaccination

Live vaccines (e.g. for shingles, measles, mumps and rubella, and yellow fever) are contraindicated with b/tsDMARD use. Influenza vaccination should be administered annually and pneumococcal vaccination should be current. Ideally, vaccination should be administered before immunosuppression but, in practice, this is usually logistically difficult. Vaccination of the immunosuppressed rheumatology patient is a complex area and has been recently reviewed.^{24,25} It requires close collaboration between the GP, rheumatologist and, if required, an infectious diseases physician.

Malignancy

There is no convincing evidence that b/tsDMARDs result in an increased risk of primary or secondary malignancy, except for NMSC with TNF inhibitors.¹⁹ However, regular skin checks should be undertaken in those taking a b/tsDMARD and age-appropriate cancer screening performed as per national guidelines. This is best done by the GP.

Comorbid depression and chronic pain

Depression is very common among people with chronic diseases such as RA. Routine mood screening in patients with established RA is important to facilitate early intervention. Depression can be associated with poor medication adherence and pain sensitisation.²⁶ This is an important issue for the GP to address (Case vignette Part 4).

Conclusion

The management of established RA requires close collaboration between the

GP, rheumatologist and other healthcare professionals; for example, the physiotherapist or psychologist. Disease remission is a realistic goal in many patients, especially if treatment is started early. The GP has a particularly important role in monitoring blood tests, pre-immunosuppression vaccinations and early treatment of infections. Addressing lifestyle factors such as diet, smoking cessation and exercise can help improve patient wellbeing and CV risk profile, and maximise treatment response in this population. Depression is common in patients with chronic RA and often requires treatment to improve function and quality of life. MT

References

A list of references is included in the online version of this article (www.medicinetoday.com.au).

COMPETING INTERESTS: Dr Ng: None. Associate Professor Wong reports that, in the past three years, he has received speaker honoraria from AbbVie, UCB, Pfizer and Novartis; was paid to be on the organising committee of a Pfizer-sponsored conference; and has received an unrestricted research grant from Janssen.

ONLINE CPD JOURNAL PROGRAM

How is disease remission defined in rheumatoid arthritis?



Review your knowledge of this topic and earn CPD points by taking part in MedicineToday's Online CPD Journal Program. Log in to www.medicinetoday.com.au/cpd

Established rheumatoid arthritis Achieving remission

BEVERLY NG MB BS(Hons) MSc, FRACP PETER K.K. WONG PhD, GDClinEpi FRACP, CCPU

References

1. Australian Institute of Health and Welfare, 2019. Rheumatoid arthritis. Canberra: AIHW; 2019. Available online at: https://www.aihw.gov.au/reports/ chronic-musculoskeletal-conditions/rheumatoid-arthritis/contents/who-getsrheumatoid-arthritis (accessed April 2020).

2. Mason JC, Libby P. Cardiovascular disease in patients with chronic inflammation: mechanisms underlying premature cardiovascular events in rheumatologic conditions. Eur Heart J 2014; 36: 482-489.

 Ajeganova S, Huizinga T. Sustained remission in rheumatoid arthritis: latest evidence and considerations. Ther Adv Musculoskelet Dis 2017; 9: 249-262.
 Hughes CD, Scott DL, Ibrahim F; TITRATE Programme Investigators. Intensive therapy and remissions in rheumatoid arthritis: a systematic review. BMC Musculoskeletal Disord 2018; 19: 389.

5. Van de Wiele, Van Praet JT, Marzorati M, Drennan MB, Elewaut D. How the microbiota shapes rheumatic diseases. Nat Rev Rheumatol 2016; 12: 398-411.

 Proudman SM, Cleland LG, Metcalf RG, Sullivan TR, Spargo LD, James MJ. Plasma n-3 fatty acids and clinical outcomes in recent-onset rheumatoid arthritis. Br J Nutr 2015; 114: 885-890.

7. Forsyth C, Kouvari M, D'Cunha NM, et al. The effects of the Mediterranean diet on rheumatoid arthritis prevention and treatment: a systematic review of human prospective studies. Rheumatology Int 2018; 38: 737-747.

8. Agca R, Heslinga SC, Rollefstad S, et al. EULAR recommendations for cardiovascular risk management in patients with rheumatoid arthritis and other forms of inflammatory joint disorders: 2015/2016 update. Ann Rheum Dis 2016; 76: 17-28.

9. Zaccardelli A, Friedlander HM, Ford JA, Sparks JA. Potential of lifestyle changes for reducing the risk of developing rheumatoid arthritis: is an ounce of prevention worth a pound of cure? Clin Ther 2019; 41:1323-1345.

10. Saevarsdottir S, Wedren S, Seddighzadeh M, et al. Patients with early rheumatoid arthritis who smoke are less likely to respond to treatment with methotrexate and tumor necrosis factor inhibitors: observations from the Epidemiological Investigation of Rheumatoid Arthritis and the Swedish Rheumatology Register cohorts. Arthritis Rheum 2011; 63: 26-36.

 Stavropoulos-Kalinoglou A, Metsios GS, Veldhuijzen van Zanten JJ, Nightingale P, Kitas GD, Koutedakis Y. Individualised aerobic and resistance exercise training improves cardiorespiratory fitness and reduces cardiovascular risk in patients with rheumatoid arthritis. Ann Rheum Dis 2013; 72:1819-1825.
 Cramp F, Hewlett S, Almeida C, et al. Non-pharmacological interventions for fatigue in rheumatoid arthritis. Cochrane Database Syst Rev 2013; (8): CD008322.

13. Cooney JK, Law RJ, Matschke V, et al. Benefits of exercise in rheumatoid

arthritis. J Aging Research 2011; 681640. doi: 10.4061/2011/681640 14. Veldhuijzen van Zanten JJCS, Rouse PC, Hale ED, et al. Perceived barriers, facilitators and benefits for regular physical activity and exercise in patients with rheumatoid arthritis: a review of the literature. Sports Med 2015; 45: 1401-1412.

15. Rausch Osthoff AK, Niedermann K, Braun J, et al. 2018 EULAR recommendations for physical activity for people with inflammatory arthritis and osteoarthritis. Ann Rheum Dis 2018; 77: 1251-1260.

 Xue AL, Wu SY, Jiang L, Feng AM, Guo HF. Zhao P. Bone fracture risk in patients with rheumatoid arthritis. Medicine (Baltimore) 2017; 96(36): e6983.
 Wong PK. Medication adherence in patients with rheumatoid arthritis: why do patients not take what we prescribe? Rheumatol Int 2016; 36: 1535-1542.
 Muller R, Kallikorm R, Polluste K, Lember M. Compliance with treatment of rheumatoid arthritis. Rheumatology Int 2012; 32: 3131-3135.

19. Wong PKK, Bagga H, Barrett C, et al. A practical approach to the use of conventional synthetic, biologic and targeted synthetic disease modifying antirheumatic drugs for the treatment of inflammatory arthritis in patients with a history of malignancy. Curr Rheumatol Rep 2018; 20: 64.

 Gout T, Ost r A, Nisar MK. Lower gastrointestinal perforation in rheumatoid arthritis patients treated with conventional DMARDs or tocilizumab: a systematic literature review. Clin Rheumatol 2011; 30: 1471-1474.
 Chen SK, Liao KP, Liu J, Kim SC. Risk of hospitalized infection and initiation

of abatacept versus TNF inhibitors among patients with rheumatoid arthritis: a propensity score-matched cohort study. Arthritis Care Res 2018; 20: doi: 10.1002/acr.23824

 Curtis JR, Xie F, Yang S, et al. Risk for herpes zoster in tofacitinib-treated rheumatoid arthritis patients with and without concomitant methotrexate and glucocorticoids. Arthritis Care Res (Hoboken) 2019; 71 1249-1254.
 Cantini F, Niccoli L, Capone A, Petrone L, Goletti D. Risk of tuberculosis reactivation associated with traditional disease modifying anti-rheumatic drugs and non-anti-tumor necrosis factor biologics in patients with rheumatic disorders and suggestion for clinical practice. Expert Opin Drug Saf 2019;

18: 415-425.

24. Wong PKK, Young L, Johnson DF. Vaccination of patients with autoimmune inflammatory rheumatic disease. Medicine Today 2019; 20(7): 50-53.
25. Wong PKK, Johnson DF. Live vaccinations and immunocompromised patients. How can GPs ensure this cohort is safely protected against disease? Medical Observer, 14th August 2019.

26. Withers MH, Gonzalez LT, Karpouzas GA. (2017). Identification and treatment optimization of comorbid depression in rheumatoid arthritis. Rheumatology and Therapy 2017; 4: 281-291.